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BA7/5 8 Company information

%ﬁ%%#’(ﬁ:‘ﬁ){% EHFMEARZAT LG Chem(Nanjing) I&E Materials Co.,Ltd
TR I W ZRBEROR T R X AT 17 %7 NO 17 HENGYI RD NANJING ECONOMICAL &
Consignor TECHNICAL DEVELOPMENT ZONE
025-85603000 zhanghonglu@lgchem.com www.lgchem.com
A USERT R T PR A7) Nan Jing Nexcon Electronics Co.,Ltd
M B E AR TF R XA #5 #7318 JJ #3511 5 No.11, Daogianghe Road, Economic &
HE PR AL Technical Development Zone East Side, Qixia Area, Nanjing City, Jiangsu Province,
Manufacturer China
15895891460 caolijunl32x@nexcontech.net l;glp/://www.nexcontech.c
FEMFE ) E LB FMAERAR LG Chem(Nanjing) I&E Materials Co.,Ltd
PR A MR LA KX EIEEE 17 5 NO 17 HENGYI RD NANJING ECONOMICAL &
Test lab TECHNICAL DEVELOPMENT ZONE
025-85603000 zhanghonglu@lgchem.com www.lgchem.com
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Type Original tested type
PRARELE(V) 1155 HE/AER (Typ.)4850mAh S56Wh/ 3
Nominal voltage : Capacity/energy (Rated)4680mAh 54Wh &\"}u
Hik 1T 75 PR B T AL TES (g / W
Description Rechargeable Li-ion battery Li content ' / NS S 4
FOIIR BRSNS [ | | S }
; i Ty
ﬁ%ﬁ? 0.223 A s black plastics cement and _l_,_*‘ b
posarae plastics film shell B
W[5 B Test information
R AR
Original test report No. G- IR0GT-EALISLAEDC Date of test report ARG
BREHE (T ek ezt 2 w3 R mbnEF
b= v i Mt )5 38.3 % UNITED NATIONS "Recommendations on  ST/SG/AC.10/11/Rev.6/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd.1
of Tests and Criteria 38.3
T.1 5 EERLLL ™ T.2 R N
Altitude simulation = Passed Thermal test & Passed
IR R
T.iff}lijt]i{!iﬁ AH% Passed g gif I A 1% Passed
T.5 ShERAE & N T.6 Ik N
External short circuit A Passed Crush At Passed
T7 dE R ~ T.8 SRR 2
Overcharge A Passed Forced discharge g Pasnd
3833 (D) / 38.3.3 (g) /
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FE&L B Sample Picture
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TN ST/SG/AC.10/11/Rev.6/Amend.138.3 #5 #E Z 3K . The tested samples meet the
Cor;clusion requirements of test items of the UNITED NATIONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3
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